131eminoqybuiyihiang

- WWW.EAWATER.COM E
< P i EAW A

19"EVERYTHING ABOUT

SOUTH ASIA'S LARGEST WATER
EXHIBITION AND CONFERENCE

10-12 SEP 2024

YASHOBHOOMI, IICC, DWARKA
NEW DELHI, INDIA

Where the Water Community C

Don't miss the tide of

The Power of Knowledge

@ India’s First Water eMagazine: www.eawater.com/eMagazine

Follow us o: o @ O

15" ¥

A Collector’s Edition

 CASE STUDY

GOLLECTION OF
THE BEST GLOBAL
MUNICIPAL &
INDUSTRIAL CASE
STUDIES

opportunities! Join us at the
19th EverythingAboutWater
Expo 2024 - where ideas flow,

and solutions ripple for a
water-secure fomorrow!

€202 3NSSI TYNNNY 1vI93dS | S31anLs 3SYI 1VIHLSNANI ® TVdIJINNN T¥4019 1S38 IHL 40 NOILIIT109 | AGNLS ISYI NOILIAT HLGE
[...]
maintenance is partly summed up with the statement
that ‘oil is cheap!“We didn’t have to carry out any type
of rebuild on the first Landia mixer until it had
completed 14 years of service,” he said. "We look
afterthem properly, but they're a strong, solid design

and very easy to maintain. Equipment should always
be maintained properly, but clearly, the mixers made
by Landia are truly built to last. After our rotors have
been on for an hour and a half, we run the mixers for
45 minutes. At just 13 amps, they are super-low on
energy usage, especially when compared to blowers.

We've just replaced 130-amp (125HP) blowers with
new units that are just 50 amps, so it has been a very
quick payback.” Keeping 21-year-old mixers in tip-
top condition is just one of the many reasons that
Gardner has rightly been recognized as an
outstanding wastewater treatment facility. Each of the
23 lift stations in and around Gardner are also
checked every day to ensure that all of the
wastewater is getting through properly. Serving a
population that has leapt from 6,900 people (in 1998)

www.eawater.com/eMagazine

to a figure approaching 25,000 today, Kill Creek has
won the Kansas Water Environment Association
(KWEA) Wastewater Treatment Plant of the year seven
times, and in 2020, Scott Millholland received the
William D. Hatfield Award for Wastewater Operator of
the Year. The coveted title honors operators who have
contributed positively to preserving and enhancing
the water environment through their leadership,
example, enthusiasm and hard work. Scott not only
oversees the entire facility, leading and mentoring his
team, but also still works as an operator and
mechanic/engineer.

NEVER COMPROMISE ON TREATMENT QUALITY

wnoea s novstn creesooes GASE STUDY

"Building a better community today for future
generations really inspires me," added Scott, "and
our team takes great pride in protecting the local
environment and waterways. We haven't had a permit
violation for over two decades. The plant here was
originally designed to serve a population of 25,000
can, but never compromise on treatment quality.”

In addition to significant population growth, Kill Creek
Water Resource Plant is also having to meet the new
he mixers from Landia, will play their part.”task of
reducing phosphorous and nitrogen outputs to meet
ever stricter discharge permits.

ALONG WAY ON ITS JOURNEY

67

“We've made some operational process adjustments
to tackle this," said Scott, "and will continue to keep
on top of it. "Gardner has come a long way on its
journey from lagoons, fixed film plant with trickling
filter, rotating biological contactor, chlorine, package
plant — and then full treatment plant. We used to do
pretty much everything on an on-call basis, from
checking the water and wastewater plants, water
breaks, turning meters on and off, and anything and
everything else that needed to be done. For new
challenges such as reducing phosphorous and
nitrogen, all of our equipment, no matter how new or
old, including the mixers from Landia, will play their
part.”

€ About the A

Mandar Vaijanapurkar is an experienced business manager in the mechanical and industrial engineering
industry. With a strong background in product management, business strategy, key account management, and
business development, he has proven himself as a skilled sales professional.

Mandar has been an integral part of Danfoss India close to two decades, specializing in the sales and marketing
division for Danfoss Drives. With his expertise and dedication, he has played a crucial role in driving the success
of the company in the India region.

Christopher French
Founder of POD Public Relations & Marketing Limited

www.eawater.com/eMagazine

December 2023 | EverythingAboutWater



CASE STUDY  Winiéeas noustia. csse sruves

68

| APPLICATION OF
ADVANCED AUTOMATION
AN CHEMOSTAT
BIOREACTOR IN THE
DYES & CHEMICALS AND
REFINERY SECTORS

Devendra Singh Fonia, Chief Marketing Officer for Bio Petro Clean Ltd.

Bio Petro Clean India Pvt Ltd (BPC India) stands as the
wholly-owned Indian subsidiary of Bio Petro Clean Ltd
in Israel (BPC lIsrael), a distinguished provider of
wastewater treatment technologies and solutions.
Over the past decade, BPC India has been at the
forefront of delivering 100% "Made in India" solutions
for wastewater treatment plants across multiple
sectors in India. Additionally, these solutions have
been successfully exported to Israel, South Africa, and
Nigeria from India.

BPC's comprehensive technology and solutions
portfolioincludes:

a. Automation Packages: These packages are
coupled with operational supervision for both new
and existing wastewater treatment plants, facilitating
consistent treatment quality while simultaneously
reducing operational expenses.

b. Advanced Automated Chemostat Bioreactor:
Designed for both new and existing wastewater
treatment facilities, this technology enables the

December 2023 | EverythingAboutWater

achievement of higher treatment quality, increased
flow rates utilizing existing infrastructure, and the
reduction of operational costs. It's particularly
effective at treating challenging contaminants
present in wastewater, such as phenols, glycols,
BTEX, high shock loads of ammonia and sulphides,
and volatile compounds like BTEX.

c. Digitization Solutions: BPC offers digitization
solutions for water and wastewater treatment plants,
including Reverse Osmosis (RO), Effluent Treatment
Plants (ETP), and desalination sites. These solutions
streamline data collection, centralize data analytics,
and provide deep insights to reduce operating
expenses, predict operational disruptions, and
elevate treatment quality. Notably, these solutions can
be implemented swiftly, typically within a week.

All these solutions are offered in a Build-Own-Operate
(BOO) mode, with monthly billing, and come with a
comprehensive guarantee of consistent treatment
quality, even for challenging effluents.

This case study offers a brief insight into how the
application of these technologies in the Dyes &
Chemical Sector and Refinery sector yielded higher
quality treatment and increased recovery rates using
existing infrastructure.

DYES & CHEMICAL SECTOR:

The primary objective of a Dyes & Chemicals factory
in Surat, Gujarat was to treat effluent to meet the inlet
standards of the industrial zone's Common Effluent
Treatment Plant (CETP). This endeavor was
complicated by high Total Dissolved Solids (TDS)
levels, persistent fluctuations in Chemical Oxygen
Demand (COD), and pH.

Previously, the company had attempted two biological
treatment technologies, SBR and MBR, but
encountered difficulties due to the following issues:

° High TDS Levels: TDS levels fluctuated
between 15,000 ppmand 30,000 ppm

www.eawater.com/eMagazine

° Fluctuating COD and BOD: High and
fluctuating COD (Chemical Oxygen Demand)
and BOD (Biological Oxygen Demand) at the
processinlet.

These challenges resulted in continuous upsets of the

biological treatment systems, ultimately rendering

the systems incapable of achieving the requisite
treatment quality and quantity.

BPC India was entrusted with the task of upgrading

the Effluent Treatment Plant (ETP), with the goals of:

1. Treating 4 MLD (Million Liters per Day)
flowrates within the available space.

2. Developing a biological treatment process

capable of handling high and fluctuating TDS

levels.

Maintaining COD levels below 2000 ppm in

the treated effluent.

w

BPC's Automated Chemostat Bioreactor (ACT) system
was instrumental in addressing these challenges,
managing high and fluctuating TDS levels (averaging
around 20,000 ppm with occasional spikes up to
35,000-40,000 ppm) and rapidly fluctuating COD
levels. The ACT Bio-Process effectively treated
elevated COD values with fluctuations and ensured
that the outlet COD remained at approximately 2,000
ppm, even when dealing with high and fluctuating
TDS levels in the wastewater.

An additional critical aspect of the project involved
chemical dosing automation for pH adjustment. Inlet
pH levels ranged from 0 to 2, making it a commercial
challenge to maintain pH levels between 6 and 7.
BPC's automated chemical dosing system, which
utilized controlled dosing of lime slurry, played a
pivotal role in stabilizing the process while
simultaneously reducing the consumption of lime
slurry through precise dosing, resulting in cost
savings.

oo bt TCS g/ 10

i ;...{-\. .-.'.\.'!'.':":\-.'h-\{.\...-ﬂ:. -..;}:-\'“'H"'E"' s
R L R ] b i ol
N R

Sy

www.eawater.com/eMagazine

e e el
e e e R TR el e e
N R PR A

wnoea s novstn creesooes GASE STUDY
69

ST fregutr]: Plasmt Bicicgem| Infwt W Flant Biogical Subiei

W gy e OO ol Ve e (R0 gt

OO fregtir]: Plast Bicicpes| Infwt Ve Plant Bedogizel Suifed

This Crude Oil Refinery Complex in India is equipped
with two Effluent Treatment Plants (ETP's), each
designed to handle a flow rate of 400 m3/hour.
However, due to significant fluctuations in effluent
parameters, these ETP's struggled to meet the
required treated effluent standards for discharge and
to supply the Reverse Osmosis (RO) feed, leading to
excessive consumption of freshwater.

Both ETP's adhered to conventional designs,

obernrs JaRouTacy Tt P s S b Y

’::':.-_:'l\-_'_.

December 2023 | EverythingAboutWater



CASE STUDY  Winiéeas noustia. csse sruves

70

encompassing inlet tanks, TPl separators,
equalization tanks, Dissolved Air Flotation (DAF), pH
Neutralization, Bio-towers, Activated Sludge Process
(ASP), Bio-Clarifiers, and Sand & Carbon Filters. The
Refinery had received a notice from the National
Green Tribunal of India, necessitating an improvement
in the ETP's performance within a 6-month
timeframe.

In 2019, after careful consideration, the Refinery
opted to partner with BioPetroClean (BPC) for this
upgrade on a Build-Own-Operate (BOO) basis. The
Refinery faced the challenge of sudden surges in Qil
and Grease, Chemical Oxygen Demand (COD),
Ammonia, and sulphides, leading to continuous
upsets in the pre-treatment and biological treatment
sections. This resulted in effluent failing to meet
specifications and being rejected by the UF-RO unit,
which was installed to recycle wastewater, thereby
necessitating a significant intake of freshwater to
compensate for the non-compliant effluent.

BPC successfully completed the upgrade of both
ETP's within the allotted 6 months, seamlessly
integrating its technologies into the existing
infrastructure with minimal disruption to operations.
The upgrade comprised the following key elements:

1. Implementation of BPC's Wastewater
Treatment Plants Process Automation
Package.

2. Application of BPC's advanced Bio-
remediation technology.

3. Deployment of BPC's PureBl, a digitization
platform for real-time data collection and
predictive analytics in water and wastewater
treatment plants. PureBlI continually monitors
and optimizes process efficiencies and
treatment costs in real-time, utilizing
integrated Al and ML to predict potential
disruptions in treatment processes and costs,
allowing for proactive prevention.

Following the upgrade, both ETP's consistently
achieved high-quality effluent, even when faced with
fluctuations and values exceeding their original
design specifications. The treated effluent could be
used directly as RO feed without requiring dilution or
storage in off-spec effluent tanks. This led to a
remarkable 90% reduction in freshwater
consumption at the refinery complex, resulting in

December 2023 | EverythingAboutWater

substantial operational cost savings.
BPC has been efficiently managing this BOO site
forfour years since 2019.

COD Fluctuations Graph:
Tremendous inlet fluctuations from 100 ppm to 2000 ppm were treated successfully with a stable outlet.

i

{'n
VW\W | “\F L A,M“'urw' 'ﬂmﬂu 7

= =

~— )

D N TSI T T L (T B | Ly METRTTE BESTSTGRE St er TR REPRT S TRPILES SN

Fluctuations in Ammonia:
Fluctuations from 5 ppm to 70 ppm were treated successfully with a stable outlet.

Fluctuations in Sulphides:
Huge fluctuations from 3 ppm to 170 ppm were treated successfully with a stable outlet.

'
i i
|
1= il
. 1
! | ]
L= II| II|
|
- [l 4 | I I.
|
Ly | | | |
&) R et = —1 ]
| 5 N0 I \
3 i ¥ = X i " F i 'a.\__.-'"\.
] L R ] L 1
it b e b et b o e b e b B

www.eawater.com/eMagazine

wnoea s novstn creesooes GASE STUDY

Upgrade Accomplishments.

Re-use of Treated Effluent from ETP-1 and ETP-2 increased from 50 % to 100%. (Yellow Arrow)
Fresh Water Consumption was reduced by 90%. (Black Arrow)

TITTT T

d |

;H”J

PHOTOGRAPH OF THE SYSTEM

The following two case studies serve as compelling examples of how closed-loop automation,
advanced biological treatment methods, and digitization can significantly enhance the quality
and consistency of wastewater treatment, as well as boost the capacity of existing treatment
facilities, all without the need for additional infrastructure. Moreover, these upgrades can be
efficiently executed in a relatively short timeframe and often fit well within Build-Own-Operate
models, reducing the need for upfront capital investments.

www.eawater.com/eMagazine

71

€ About the Author g

Devendra Singh Fonia
Chief Marketing Officer for
Bio Petro Clean Ltd.

Bio Petro Clean is a wastewater
treatment technology and solutions
company from Israel, with it’s focus
firmly on developing and bringing
disruptive technologies to the
market.

Devendra Singh Fonia is the Chief
Marketing Officer for Bio Petro
Clean Ltd. Devendra has worked as
an HSE professional for over 16
years and has been with Bio Petro
Clean Team for over 12 years. He
has worked in multiple geographies
(India, Middle East, Africa, Europe, &
SoutheastAsia.

You may contact at
Devendra@biopetroclean.co.in
+91 9971376464

|
~ ”

DID YOU -—
~—KNOW o .- ~

Water has a memory!
Researchers have discovered
that water can retain
information even after exposure
to various substances. This
fascinating property is still being
studied for potential
applications in water treatment
and storage.

L L/

December 2023 | EverythingAboutWater



CASE STUD
72

COLLECTION OF THE BEST GLOBAL
MUNICIPAL & INDUSTRIAL CASE STUDIES

ASSESSMENT OF

KAILASANATHAR TEMPLE
POND WATER QUALITY

IN SEVILEMEDU,
KANCHIPURAM, TAMIL
NADU, INDIA

Dr. P. Meenakshi, assistant professor in department of Civil and Structural Engineering at SCSVMV University

INTRODUCTION

The Swajaldhara scheme was launched by the
Department of Drinking Water Supply & Sanitation
(DDWS), Government of India (GOI) as a reform in the
water sector. This allows establishment of village-
based schemes with involvement of the Panchayats
and the community. Installation of one such scheme
was facilitated by the NGO, Child in Need Institute

Ecological components of water are very significant
for all existing organisms and the future of the earth.
Every organism in the environment is linked to each
other with a live connection. Thus, the deterioration
that arises in a part of the system disturbs the whole
structure over time. Water is the main source of life
and cannot be replaced by other environmental
components.

There are two main water bases on our planet. The

first sources of water are surface sources called
oceans, rivers, lakes and ponds. Surface wateris a

December 2023 | EverythingAboutWater

basic need for various classes of plants and animals
that depend on the quantity and also depend on the
quality of the water to live on the earth. The second
source is groundwater, which is stored under the
earth’s surface in aquifers. This groundwater feeds
our ponds, rivers and oceans and provides drinking
water for biosphere.

These two sources of water resources are serious to
life on earth, both can become contaminated in
dissimilar ways. Maintenance of surface water quality
is important for the earth’s surface. It is caused by
many factors, vegetation, atmospheric chemistry,
geology, and anthropogenic activities. Mineral
solubility in water causes extreme amounts of certain
species of chemicals in natural waters. Carbonates
are evaporating and dissolve rapidly and change the